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Fig. 1. “Cylindrical Chamber” apparatus. (a) Disk applied to surface of specimen. (b) Different component of apparatus
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Fig. 2. Specimens prepared test (a) Cube specimens of mortar (b) concrete specimens Reinforced with CFRP with and
without protective coating (c¢) prismatic specimens of mortar
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Fig. 3. Tests performed (a) compressive strength test (b) “Cylindrical chamber” test (¢) Capillary water absorption test
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Table 3. Properties of CFRP sheets
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Table 4. Properties of adhesive
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Table 1. Mix properties of the concrete (1 m®)
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Table 2. Properties of aggregates in concrete
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Table 5. Properties of polypropylene fibers
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Table 6. Mix properties of mortar for coating layer
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Fig. 4. Grading of aggregate curve
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Fig. 5. Materials for tested (a) Polypropylene fibers (b) CFRP sheets
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Fig. 6. Schematic image of concrete reinforced with CFRP (a) without protective coating (b) with protective coating
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Table 7. Compressive strength changes of protective coatings under different cycles of environmental conditions

(UISalSe) (5,18 gl

PR L;
(St A
sLJI e
o O
Sloww a1l
YVYIY
Sl al
dwle &Ho
Ssl> Sles YOIV
S ol
oole (g9l> ARVAT
s

VO S Voo IS
Y EIF) YAOOE/E)
Ya/A(V QA VYIYOY0)
YAIOO O/ YYIV(YAIE)
1O/ YA/ANT)

Wl ee ¢ S A Cad (gL Cuglie JtalS as e il S ls ol

o 1lsm ool ggl LI iy 45 Cencdl o ol ansl 00,5
ol azils zals ZA e 4 S cpl 50 ©ed g fu Ll
Sz 5 5 byl o Sl 4l anol Gy 5 led ceglis
Sy Lyl s alS 7 OVIO L Yoo [Saw o Sad
Ologs dwle Gidisy sy SIS WVIY Jlaie 4y al8tylojl
VYV S ool )3 (Sod Sz 5 5 alie Ll )0 o (59l
Sob Sas g 5 byl S0 Syl 4 sl sdew, JKlKe
LYNE 3 TVDIY 030l a5 oo el o ylid Canglie ialS g
e g (S5l b anol O g0 Coaglie dulio b .ol o0
S S g 5 Gl Gl S 10 vz sl Glors anle

b g9l Gloss dle e &S s aml (ol @ (g8 o

S 4 amgs b el iy nlS 70 i g g g Ll o lee
Lo ot Lalpd 4 Cond 0 93 9 @ dmlpd Saaad (o0 5
lga oole conlin jlade (99331 b oS w4l () & Ol o
sob 4 fu ©9d g & bl d cod 1) SU O cwglie yles o
Ceaglie cwael s 0 zuli b Gillas owide dgugy glala>de
S 5 5 P V0 0 ez (5l o dale Do (g L23
Db oo pals TN0 alilesl Jloy Lulys a4 cas S
@ Loy S cnl )3 s)lad Caglie a5 o iy risees
ilee G AT b Sl snol Giag
O (§,L8 Caglie 098 ge alaxMe ¥ Jgazr )0 a5 jshailen

CHTVEE ¥ e Ll IS o o et Lyl coos 3L

£YAT



‘; i

FYAS B FYVA docio Ve e Jlo Ve 0)loud F 0593 ¢S ool (lpos suokite & pis

S SS9 5 (z

hammo sl Lyl 2 Jlos! Y JSCi

&P sE (@

Lo Oy (I

Fig. 7. Applying acute environmental conditions (a) temperature changes (b) freeze-thaw (c) wet-dry
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